Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

F842105

TABLE OF CONTENT

Page00-TOC

Page Number

01-000-TOC
02-000-TOC
03-000-TOC
04-000-TOC
05-000-TOC
06-000-TOC
07-000-TOC
08-000-TOC
09-000-TOC
10-000-TOC
11-000-TOC
12-000-TOC
13-000-TOC
14-000-TOC
15-000-TOC

Page Title

ENGINE, FUEL AND EXHAUST SYSTEM
AXLES

STEERING SYSTEM

DRIVE TRAIN SYSTEM

COMPRESSED AIR SYSTEM
HYDRAULIC SYSTEM

ELECTRICAL SYSTEM

CAB

AIR CONDITIONING AND HEATING SYSTEM
CHASSIS

WHEELS

IMPLEMENT LIFT SYSTEM FRONT
IMPLEMENT LIFT SYSTEM REAR
PRECISION FARMING SYSTEMS
ACCESSORIES

Page Reference

01-000-TOC
02-000-TOC
03-000-TOC
04-000-TOC
05-000-TOC
06-000-TOC
07-000-TOC
08-000-TOC
09-000-TOC
10-000-TOC
11-000-TOC
12-000-TOC
13-000-TOC
14-000-TOC
15-000-TOC



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
F061053

F061053

7

Ref 2591490 Page 01-0004



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

F842105

CRANKCASE

Page01-0004

Item Part Number

A WN

5
6
7
8
9
10
11
12
13
14
15

72608631

72627987

72625854

72416467
72344342

72456134
72439874
72455559
72429347
72431135
ACP0152940
ACP0152930
72325325
72325326
72315799
72315438

189 72381391

Qty Description Technical Specification

14

PFRPNOOFRPROFRPNEFEFEDN

Comments

FROM ENGINE S/N
12299952

ENGINE TTCD6.1L6
FROM - UP TO MACHINE S/N

842/101 - 842/2467

ENGINE TTCD6.1L6
FROM MACHINE S/N

842/2468

CRANKCASE

INCLUDES ITEMS

2-15

HEXAGONAL HEAD BOLT

ADAPTER BUSH

NOT AVAILABLE IN SINGLE PARTS

SEALING WASHER DIN 7603 D14X20-CU-VERZINNT
SEALING WASHER

PLUG SCREW

SCREW M14X1,5

LOCKING PLUG

FEMALE BEARING
FEMALE BEARING
CORE HOLE PLUG
CORE HOLE PLUG

PLUG DIN 7604 AM14X1,5-A3L
PLUG SCREW DIN 908 M14X1,5-ST
THREADLOCKER LOCTITE 243 10ML



https://www.ebooklibonline.com

Hello dear friend!

Thank you very much for reading.

Enter the link into your browser.

The full manual is available for immediate
download.

https://www.ebooklibonline.com



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
5786967-M-1

. = \b
i e
spm— TR VHHMWINIXII/
\\0, ek h P ESA Y
\Lo A S =y fm oW,
FAC o w oo \ 7~ NS

4

FARGRNNY/ 2§ O N I -/

KA ,_ox&o Loy To3qgd WA
\Q\. ! C\_\) \0\. C- av\- %.lQl\ \& S J«Q ™
ALY (e A/
&a' ALY - A A o

o 4
NN P\\V.Q\ AL S , ..r.m\ )
Al N S A /
g CAB- S el .
VR e e O e i 7 B I,
- ¢
i R ¢I/"ﬂ0\\- SN .éﬁlﬂ /

5786967-M-1

Page 01-0005

Ref 1370335



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

F842105

CRANKCASE

Page01-0005

Item Part Number

A WN

185

72627515

72628071

72315088
72323677
72631860

72657969

72325403

72493900

Qty Description Technical Specification

NDNN

Comments
BLANKING PARTS

CORE HOLE PLUG

UP TO ENGINE NUMBER
11982739

CAP COVER

FROM ENGINE S/N
11982740

SEALING WASHER
PLUG

THREADED PIN

UP TO ENGINE S/N
12473099

PLUG SCREW

FROM ENGINE S/N
12473100

SAFE.LOCK AGENT

UP TO ENGINE NUMBER
11982739
INSTALLATION AIDS
FROM ENGINE S/N
11982740

DIN 7603 A10X13,5-CU



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
41197

L611¥0

Page 01-0006

Ref 1370634



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999) F842105
CRANKCASE Page01-0006
ltem Part Number Qty Description Technical Specification

Comments

PISTON COOL.NOZZLE

1 72613036 6 PISTON COOLING JET
2 72605244 6 HEXAGONAL HEAD BOLT  M8X35



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
40194

rlle \
——— \W\a a\\lluu\nnmru)
\c Ak Syl b _\ TNESN
o o A h.x RN
s’ m\\lﬁﬂz © o v TSN AHCRAXN
“rn WAY R R HER
F R ONE SN S AN
S0 ) \ St .
\o«\Uo, \D«w?o q:.wmw oAJ/ » SA/
N A N B
/ g ) oll i 0yr-—g-—=- s S ¢ \
\\“\\gocﬁ “o) VA P wvb\wﬁﬂmnn//wunlu|luwv
/ / [ N vor110rn ¢
2N LN 2 \\c\.mv| 2
SOTNLpURSNS LT S s o
/ WYY D i W L
AN =y W) o A
\oQﬂ \ N ko, \ % e A4 .QU\ ;,
\$D\ \NC_-_/\ + C. / 7/ ’ 7 7 ’ ﬂ\\ .
W owr .\\nwl\lAI«\\ —-t L M
N / <
M pUEin . (Op /
\ - ’
/o Oo\\/a 4 \J\w‘uwwu\. A ‘ Nu_w\
\ 14 0 ! O
@iy (- el
,,”\J\\:lk% o ,u,\\uuu//. "

761070

Page 01-0007

Ref 1370890



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

F842105

CRANKCASE

Page01-0007

Item Part Number

1 72325326

72628072

185 72325403

72493900

Qty Description

Comments
LOCKING PLUG

CORE HOLE PLUG

UP TO ENGINE NUMBER
11982739

CAP COVER

FROM ENGINE S/N
11982740

SAFE.LOCK AGENT

UP TO ENGINE NUMBER
11982739
INSTALLATION AIDS
FROM ENGINE S/N
11982740



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

F50702

204050

Page 01-0008

Ref 1371173



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999) F842105

CRANKCASE

Page01-0008

Item Part Number

2 72315799
3 72439867
4 72431648
5 72416472
6 72438057

72657640

Qty Description

Comments
BLANKING PARTS

PLUG

NOT NEEDED WITH AIR BRAKE
SEALING WASHER

NOT NEEDED WITH AIR BRAKE
COVER

NOT NEEDED WITH AIR BRAKE
SEAL

96X4MM

NOT NEEDED WITH AIR BRAKE
HEXAGONAL HEAD BOLT

NOT NEEDED WITH AIR BRAKE
UP TO 2017-08

HEXAGONAL HEAD BOLT

NOT NEEDED WITH AIR BRAKE
FROM 2017-09

Technical Specification

DIN 7604 AM14X1,5-A3L

DIN7603-14X18-CU-VERZ

M10X20

M10X16



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

25548786-M-1

25548786-M-1

Page 01-0009

Ref 2594665



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

F842105

CRANKCASE

Page01-0009

Item Part Number

2 72631866
3 72439867
4 72657732

6 72657640

Qty Description Technical Specification

Comments

BLANKING PARTS
FROM ENGINE S/N
12163402

PLUG SCREW

NOT NEEDED WITH AIR BRAKE

SEALING WASHER DIN7603-14X18-CU-VERZ
NOT NEEDED WITH AIR BRAKE

COVER

NOT NEEDED WITH AIR BRAKE

HEXAGONAL HEAD BOLT M10X16



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
F50766

050766

Ref 1371819 Page 01-0010



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999) F842105
SET OF GASKETS - MOTOR Page01-0010
ltem Part Number Qty Description
Comments
1 72613037 1 SEALKIT

WITHOUT CYLINDER HEAD GASKET



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
F50822

/ 229050

Page 01-0011

Ref 1490025



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

F842105

ENGINE MOUNTINGS

Page01-0011

ltem Part Number Qty Description Technical Specification
Comments
1 72609225 1 HOLDER L
LEFT
3 72481061 1 ENGINE MOUNT
RIGHT
5 72374294 2 HEXAGONAL HEAD BOLT DIN 931-M16X85 GWA-10.9

6 72418408 2 HEXAGONAL HEAD BOLT  DIN 933 M16X40 GWA-10.9



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
35107

RN s N T
N N/
AN uwws

=

Lolsen

Page 01-0012

Ref 1488996



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999) F842105
ENGINE BEARINGS Page01-0012
ltem Part Number Qty Description Technical Specification

Comments
72609235 4  ENGINE SUSPENSION

1
2 72318110 4 DISC
3 72315563 4 HEXAGONAL HEAD BOLT  DIN 931 M12X80-8.8A3L



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
5788543-M-1

k4
Iy ST
o i) s ~
T (t',' xJes
1 . »J
Vg o 22307
LrEG /e R
LATS S TN
P - O :pl f"’W,»\qh "
- 2] " N o
<3 P Ii: ity l’ |L.ll h ~a
e 3T L3 o™ ~
__Jil sl W &r IR .
. FiEat ) \
" \ Pt LL~——__Q_}'N“:. e
~ e 3 B N
1 ua“‘l k\:lf:\ 2 ’;’
G A - 2
M bl P e
/\.’ “b l.:x‘u‘r' . e 1
\ﬁl":“ I'IJ\ =3 X -7
LSy §: N -
L TRy S P
k ..aa' _ |\ >3 \\ ‘,J
el - rd
,\rle ~. ~ o Pid
QL &3 ~
~==z===49

\ 5788543-M-1

Page 01-0013

Ref 1372202



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

F842105

TRANSMITTER

Page01-0013

Item Part Number

1

2

72436871

72626758

72628348

Qty Description

1

1

1

Comments

ENGINE SPEED
EDC

TRANSMITTER
ENGINE SPEED
EDC

UP TO ENGINE NUMBER
11933623
TRANSMITTER
ENGINE SPEED
EDC

FROM ENGINE S/N
11933624

O-RING



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
35317

~
3 ~
o
=]

Ref 1373217 Page 01-0014



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

F842105

TRANSMITTER

Page01-0014

ltem Part Number Qty Description Technical Specification
Comments

ENGINE SPEED
FASTENINGS

1 72315460 1 SOCKET HEAD BOLT  DIN 912 M6X16-8.8



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
41242

o~
=
o~
=r
[~

Ref 1373860 Page 01-0015



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

F842105

CRANKCASE BREATHER

Page01-0015

Item Part Number

4

5
6

10
11
12
13
14
15
16

18

72325453

72455795
72437250

72325293

72495347

72439873
72323517
72425772
72495349
72479013
72439874
72425770
72325457

72479013

Qty Description Technical Specification

1

1
1

PRRPRRPREPNRN

Ay

Comments
HEXAGONAL HEAD BOLT
M8X50

SEAL

BREATHER

><5

HEXAGONAL HEAD BOLT M8X30
M8X30

OIL RETURN LINE

><9-13

SEALING WASHER
BANJO BOLT

PIPE CLAMP

RUBBER HOSE

HOSE CLIP

SEALING WASHER

LOCK VALVE
HEXAGONAL HEAD BOLT
M8X40

HOSE CLIP



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
F50819

050819

Ref 1486034 Page 01-0016



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999) F842105

CRANKCASE BREATHER Page01-0016
ltem Part Number Qty Description
Comments

BREATHER TUBE

1 72614567 1 HOSE
SUPERSESSION
72437755 1 HOSE

SERIES EXECUTION
NO LONGER AVAILABLE
2 72311167 1 HOSECLIP



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
41199

6611%0

Page 01-0017

Ref 1387433



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

F842105

FRONT COVER

Page01-0017

ltem Part Number Qty Description
Comments

INTEGRATED OIL PUMP

1 72648947 1 CRANKCASE END COVER
INTEGRATED OIL PUMP
><2,3

2 72479487 1 SHAFT SEAL

3 72416228 8 COUNTERSUNK CAPSCREW

M6X16



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
41243

o
-
~
=
[=1

Ref 1387759 Page 01-0018



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

F842105

FRONT COVER

Page01-0018

ltem Part Number Qty Description Technical Specification
Comments
FASTENINGS

1 72605244 12 HEXAGONAL HEAD BOLT M8X35
M8X35

2 72486511 1 SEAL

3 72325352 1 TENSIONER BUSHING



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

41001

1=
=
=
S

\&\\\j\'
B T
~'< SNy
~ < o P
— DY C\
= oo 22z
oS S [
e = e
S g 100%:\\ = 2 /f
o \(,\foﬁ\\\__,) (bo -0 /\
ST

D T B0 J

AGURY \ . o - \}/) ’
P 150 &

s &l \\ 0| /\\ 0 \v \_\
~ N ’
e v K@ |L’“E\.2>@ 2 D\‘»‘j

0 g, 0,

- Qo 9 Ty o~~~ _ 9pl
~ \’\Qj(‘j o, ) ‘\10 é/‘

~ ~ 1N o S 2
T ﬁ‘\\%}ko A3

ST ™~ ‘ JITN
~ o o \ /)
' N =) 0 ( "/ e
G g L7 oA
o T ﬁ\ |9 0/( \:’::‘/ /J
L \]|0 | e
Mg 9 —
\Q\\\ |0€. | //
~L e
~
.
~
.

Ref 1388079

Page

01-0019



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

F842105

TRANSMITTER

Page01-0019

Item Part Number

A WN

72436834

72416001
72315460
72436872

72494073
72455561

Qty Description Technical Specification

e

Comments

ENGINE SPEED
EDC

HEXAGONAL HEAD BOLT
M6X30

RETAINING STRAP
SOCKET HEAD BOLT
TRANSMITTER

ENGINE SPEED

EDC

RETAINER

RETAINING STRAP

DIN 912 M6X16-8.8



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
F50763

£€91060

Page 01-0020

Ref 1478125



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

F842105

TRANSMITTER

Page01-0020

Item Part Number

GO WNPF

72416001
72455561
72486033
72436349
72613268

Qty Description

P RRPREPEN

Comments

ENGINE SPEED
EDC
FASTENINGS
ENGINE NUMBER
<-- 11578682

--> 19999999

RETAINING STRAP
RETAINING STRAP
RETAINING STRAP
RETAINING STRAP
PLASTIC CLIP



Suggest:
For more complete manuals. Please go to
the home page.

https://www.ebooklibonline.com

If the above button click is invalid. Please
download this document first, and then
click the above link to download the
complete manual.

Thank you so much for reading


https://www.ebooklibonline.com/downloads/fendt-828-na-s4-842-00101-05000-wam842xxx00f05001-99999-tractor-parts-catalogue-manual-instant-download-part-no-f842105/

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
41231

o
o~
=
P=Y

Ref 1388406 Page 01-0021



Fendt

FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)

F842105

Page01-0021

GEARCASE
Item Part Number
1 72615423
72631855
2 72605244
3 72325388
4 72479495

234 72626246

Qty Description Technical Specification
Comments
1 WHEEL BOX
UP TO ENGINE S/N
12087781
1 WHEEL BOX

FROM - UP TO ENGINE S/N

12087782 - 12331697

HEXAGONAL HEAD BOLT M8X35
M8X35

HEXAGONAL HEAD BOLT M8X45
M8X45

SHAFT SEAL

SEALING COMPOUND



FENDT 828NA S4 (842/00101-05000) (WAM842XXX00F05001-99999)
25543354-M-1

234

25543354-M-1

Page 01-0022

Ref 2594449



https://www.ebooklibonline.com

Hello dear friend!

Thank you very much for reading.

Enter the link into your browser.

The full manual is available for immediate
download.

https://www.ebooklibonline.com





